Appendix A:Natural Rubber
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Figure 1: FTIR spectrum of Natural rubber
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Figure 2: NMR spectrum of natural rubber
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Appendix B:FTIR spectra of fusion cook alkyds
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Figure 1: FTIR spectra of Alk-45
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Figure 2: FTIR spectra of Alk-47
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Figure 3: FTIR spectra of Alk-65
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Appendix C:NMR spectra of fusion cook alkyd
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Figure 1: NMR spectra of Alk-45
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Figure 2: NMR spectra of Alk-47
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Figure 3: NMR spectra of Alk-65
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Appendix D:DSC thermograms of fusion cook alkyd
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Figure 1: DSC trace of Alk-45

Hest FiowEnda Up (miw)

2

Delta Cp = 0.018 Jig™C

Onget =-2051 °C

Ty: Half Cp Extrapolated = -18.29 °C

172
2299

Tempersture (1C)

a5

Figure 2: DSC trace of Alk-47
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Figure 3: DSC trace of Alk-65
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Appendix E: TGA thermograms of fusion cook alkyd
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Figure 1: TGA thermogram of Alk-45
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Figure 2: TGA thermogram of Alk-47
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Figure 3: TGA thermogram of Alk-65
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Appendix F:GPC chromatograms of fusion cook alkyd
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Figure 1: GPC chromatogram of Alk-45
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Figure 2: GPC chromatogram of Alk-47
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Figure 3: GPC chromatogram of Alk-65
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Appendix G: Viscosity, shear rate and shear stress profile of alkyd emulsion
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Figure 1: Viscosity Vs Shear rate for Alk-45 emulsion at different surfactant ratio
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Figure 2: Shear stress Vs. Shear rate for Alk-45 emulsion at different surfactant ratio
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Figure 3: Viscosity Vs.Shear rate for Alk-47 emulsion at different surfactant ratio
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Figure 4: Shear stress Vs. Shear rate for alk-47 emulsion at different surfactant ratio
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Figure 5: Viscosity Vs Shear rate of Alk-65 emulsion at different surfactant ratio

250

200

150

100

Shear Stress, Pas

U
O

-50

Shear stress Vs Shear rate

——Alk-65 (52080)
== Alk-65 (55050)
—4—Alk-65 (58020)

200

400 600

Shearrate, 1/s

800

1000 1200

Figure 6: Shear stress Vs Shear rate of Alk-65 emulsion at different surfactant ratio
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Appendix H: Peel test result of pure Alk- 47resin
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Figure 1(a):A Peel test curve for pure Alk-47
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Figure 1(b): A Peel test curve for pure Alk-47
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Figure 1(c): A Peel test curve for pure Alk-47

160




Load M

Load N

0.5

Appendix I: Peel test result of pure Alk-45resin
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Figure 1(a): A Peel test curve for pure Alk-45

0.8 4
0.6

0.4 4

07 -ﬂ

0.0

Sp:acimen: 1

50 | 100 | 150 | 20
Displacement mm
Figure 1(b): A Peel test curve for pure Alk-45
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Figure 1(c): A Peel test curve for pure Alk-45
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Appendix J: Peel test result of pure Alk-65resin
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Figure 1(a): A Peel test curve for pure Alk-65
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Figure 1(b): A Peel test curve for pure Alk-65
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Figure 1(c): A Peel test curve for pure Alk-65
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Appendix K: A Peel test curve of sample Alk-47 PSA tapes
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Figure 1(a): A Peel test curve of sample Alk-47 PSA tapes
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Figure 1(b): A Peel test curve of sample Alk-47 PSA tapes
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Figure 1(c): A Peel test curve of sample Alk-47 PSA tapes
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Figure 1(d): A Peel test curve of sample Alk-47 PSA tapes
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Figure 1(e): A Peel test curve of sample Alk-47 PSA tapes
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Appendix L: A Peel test curve of sample Alk-45 PSA tapes
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Figure 1(a): A Peel test curve of sample Alk-45 PSA tapes
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Figure 1(b): A Peel test curve of sample Alk-45 PSA tapes
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Figure 1(c): A Peel test curve of sample Alk-45 PSA tapes
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Figure 1(d): A Peel test curve of sample Alk-45 PSA tapes
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Figure 1(e): A Peel test curve of sample Alk-45 PSA tapes
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Appendix M: A Peel test curve of sample Alk-65 PSA tapes
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Figure 1(a): A Peel test curve of sample Alk-65 PSA tapes
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Figure 1(b): A Peel test curve of sample Alk-65 PSA tapes
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Figure 1(c): A Peel test curve of sample Alk-65 PSA tapes
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Figure 1(d): A Peel test curve of sample Alk-65 PSA tapes
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Figure 1(e): A Peel test curve of sample Alk-65 PSA tapes
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Appendix N: A Peel test curve of commercial PSA tapes
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Figure 1(a): A Peel test curve of commercial PSA tapes Toyo
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Figure 1(b): A Peel test curve of commercial PSA tapes Toyo
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Figure 1(c): A Peel test curve of commercial PSA tapes Toyo
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Figure 2(a): A Peel test curve of commercial PSA tapes Loytape
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Figure 2(c): A Peel test curve of commercial PSA tapes Loytape

176




Load N

i 'Specimen:1 " 1
3
=
=
s
@
0
.|
1
0 | 50 100 150 200
Displacement mm
Figure 3(a): A Peel test curve of commercial PSA tapes ESI
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Figure 3(b): A Peel test curve of commercial PSA tapes ESI
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Figure 3(c): A Peel test curve of commercial PSA tapes ESI
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